



# Asphalt Material Test Report

**Sample ID: C16371331**    **Disposition: Meets Quality Specifications**  
**Effective Dates: 06/01/2016 to 12/31/2016**

**Grade:** CS-A (Rubber-Asphalt Crack Sealer Class A)

**Sampled:** 4/15/2016

**Producer:** Right Pointe Company  
DeKalb, IL

**Received:** 4/26/2016

**Sample Type:** QM

**Completed:** 5/5/2016

**Reviewed by:** CIGLEHA

**ID Marks:** 61525D

**SM ID:** QM301C16371331

**Months:** JULY-DEC16

**Other ID:** 5078 CLASS A

Test No	Test Name	Result	Units	Min	Max
Tex 544-C	Crumb Rubber Modifier Content	22.75	%	22	26
Tex 502-C	Cone Penetration at 77°F	35	p.u.	30	50
Tex 502-C	Cone Penetration at 32°F	24	p.u.	12	
Tex 504-C	Flash Point by Cleveland Open Cup	460	°F	400	

**Remarks:**